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The test results relate only to the samples tested.

The test results shown in the test report are traceable to the national/international standard through the
calibration report of the equipment and evaluated measurement uncertainty herein.

This report must not be used to claim product endorsement by TAF or any agency of the government.

The test report shall not be reproduced without the written approval of DEKRA Testing and Certification Co., Ltd.
Measurement uncertainties evaluated for each testing system and associated connections are given here to
provide the system information for reference. Compliance determinations do not take into account measurement
uncertainties for each testing system, but are based on the results of the compliance measurement.
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1. GENERAL INFORMATION

1.1. EUT Description

Product Name

WCDMA/LTE Mobile Phone

Model No. EA211101

Trade Name FIH

IMEI No. 353786870005698
FCCID RYQEA211101

TX Frequency

WCDMA Band 2: 1850MHz ~1910MHz
WCDMA Band 4: 1710MHz~1755MHz
WCDMA Band 5: 824MHz~849MHz

Rx Frequency

WCDMA Band 2: 1930MHz ~1990MHz
WCDMA Band 4: 2110MHz ~2155MHz
WCDMA Band 5: 869MHz ~894MHz

Type of modulation

WCDMA: QPSK (Uplink); HSDPA: QPSK (Uplink); HSUPA: QPSK (Uplink)

HW Version

2.0

SW Version

ACD_0.2116.11.01_TA

1.2. Antenna List

Item Manufacturer Part No Antenna Type Peak Gain
_ -3.45 dBi for B2
Main
SOAF2ACCOA4 PIFA -2.73 dBi for B4
(TX/RX) -4.12 dBi for BS
Speed _
DIV -4.89 dBi for B2
(RX) SOAF2ACCOA5 LOOP -3.63 dBi for B4
RX

-4.56 dBi for B5
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1.3.

Operational Description
The EUT provide all functions described as above. The EUT is tested with maximum rated TX

power via the Base Station simulator.
DEKRA has verified the construction and function in typical operation. All the test modes were
carried out with the EUT in normal operation, which was shown in this test report and defined

as:

WCDMA BAND 2 (Voice/RMC/HSDPA/HSUPA)
Test Mode: |WCDMA BAND 4 (Voice/RMC/HSDPA/HSUPA)

WCDMA BAND 5 (Voice/RMC/HSDPA/HSUPA)

Note: All operation modes has been verified and the report shows the worst case mode.
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1.4. Configuration of tested System

(a) Configuration of Radiated measurement

Communication

FUT t Tester

(b) Configuration of Conducted measurement

Communication
FUT Tester

1.5. EUT Setup Procedures
(1) Setup the EUT and simulators as shown on 1.3
(2) Turn on the power of all equipments.
(3) The EUT was set to communicate with communication tester.
(4) Repeat the above procedure (3).
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1.6.

Test Facility
Ambient conditions in the laboratory:
Items Required (IEC 68-1) Actual Laboratory
Temperature (°C) 15-35 20~ 26 Linkou (Valley)
Humidity (%RH) 25-75 43 ~ 59 Linkou (Valley)
USA : FCC Registration Number: TW3023
Canada : IC Registration Number: 4075A

Site Description: Accredited by TAF
Accredited Number: 3023

Test Laboratory: DEKRA Testing and Certification Co., Ltd

Address: No.5-22, Ruishukeng, Linkou Dist., New Taipei City 24451,
Taiwan, R.O.C.

Phone number: 886-2-8601-3788

Fax number: 886-2-8601-3789

Email address: info.tw@dekra.com

Website: http://www.dekra.com.tw
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2. Technical Test
21. Summary of test result
Test Item FCC Reference section FCC Limit Result
§2.1046
<7 Watts for §22.913(a)
§22.913(a)
RF Output Power 24,232 <2 Watts for §24.232(c) Pass
. c
S ©) <1 Watts for §27.50(d)
§27.50(d)
§2.1049
) ) §22.863 o
Occupied Bandwidth Within the frequency range Pass
§24.238(b)
§27.53(h)
§2.1051
Spurious Emission at §22.917(a)
] <-13dBm Pass
Antenna Terminals §24.238(a)
§27.53(h)
§2.1051
o §22.917(a)
Conducted Emission <-13dBm Pass
§24.238(a)
§27.53(h)
§2.1053
Field Strength of §22.917(a)
) o <-13dBm Pass
Spurious Radiation §24.238(a)
§27.53(h)
§2.1055
. <+2.5 ppm for §22.355
Frequency Stability for §22.355 o
Within the frequency range for Pass
Temperature & Voltage §24.235
§24.235, §27.54
§27.54
§22.913 (d)
Peak to Average Ratio §24.232 (d) <13dB Pass
§27.50 (d)
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2.2 List of test Equipment
Conducted /CTR
Instrument Manufacturer Type No. Serial No Cal. Date
Spectrum Analyzer Agilent N9010A MY54510357 | 2021/05/18
Directional coupler Agilent 87300C MY44300353 | 2020/12/03
Directional coupler Agilent 778D-012 50550 2020/12/03
Standard Temperature wIT TH-1S-B  |EQ-201-00146 | 2021/05/18
& Humidity Chamber
DC power supply Agilent E3610A MY40009845 | 2020/06/30
Communication Tester R&S CMW500 157304 2020/12/08
Radiated / Site3
Instrument Manufacturer Type No. Serial No Cal. Date
Bilog Antenna Schaffner Chase CBL6112B 2907 2021/02/26
Horn Antenna R&S 9120D 556 2021/05/04
Pre-Amplifier Agilent 87405C MY55380068 | 2020/09/10
Spectrum Analyzer Agilent N9010A MY54510357 | 2021/05/18
DC power supply Agilent E3610A MY40009845 | 2020/06/30
Communication Tester R&S CMW500 157304 2020/12/08

2.3.

Measurement Uncertainty
Conducted Emission

The measurement uncertainty of confidence of 95% is evaluated as + 1.52 dB
Radiated Emission (Below 1GHz)

The measurement uncertainty of confidence of 95% is evaluated as + 4.22 dB
Radiated Emission (Above 1GHZz)

The measurement uncertainty of confidence of 95% is evaluated as + 4.08 dB
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3. Conducted Output Power Measurment

3.1. Test Specification
According to Part 2.1046, 22.913, 24.232, 27.50.

3.2 Test Setup

1]
Communication
FUT Tester
3.3. Limits
Band Limit
850 ERP <7TW
1900 EIRP <2W
AWS(1700) EIRP <1W

3.4. Test Procedure

The EUT is tested with maximum rated TX power via the Base Station simulator, and
the output power was measured at the antenna terminals of the EUT.

Page: 11 of 55



Report No.: 2150946R-E3042110011

D DEKRA

3.5. Test Result of Maximum Power Output

Product WCDMAV/LTE Mobile Phone
Test Mode RF Output Power (Conducted)
Date of Test 2021/06/08 ‘Test Site |CTR
Band WCDMA Band 2 WCDMA Band 4 WCDMA Band 5
CHANNEL 9262 9400 9538 1312 1413 1513 4132 | 4183 | 4233
VOICE 22.86 | 22.88 | 22.85 2292 | 2291 | 23.04 | 23.31 | 23.35 |23.51
RMC 22.83 | 22.70 | 22.64 2298 | 2299 | 2296 | 23.31 | 23.34 |23.57
HSDPA Set 1 22.06 | 22.03 | 21.82 22.00 | 22.09 | 2210 | 22.32 | 22.37 |22.44
HSDPA Set 2 21.57 | 2149 | 21.29 2149 | 2152 | 21.60 | 22.00 | 22.00 [22.14
HSDPA Set 3 2142 | 2145 | 21.23 2145 | 2152 | 22.05 | 21.89 | 21.99 [22.43
HSDPA Set 4 2147 | 2143 | 21.14 2142 | 2147 | 21.89 | 21.82 | 22.01 |22.40
HSUPA Set 1 2148 | 21.60 | 21.54 2135 | 2140 | 21.69 | 21.41 | 21.56 |22.26
HSUPA Set 2 20.77 | 21.21 | 20.33 20.75 | 20.84 | 20.54 | 21.07 | 21.18 |21.23
HSUPA Set 3 19.87 | 20.10 | 19.93 20.09 | 20.06 | 20.10 | 20.64 | 20.54 |20.38
HSUPA Set 4 20.88 | 21.09 | 20.89 20.79 | 20.96 | 21.12 | 21.01 | 21.38 [21.22
HSUPA Set 5 20.80 | 20.96 | 21.20 20.88 | 21.15 | 21.35 | 21.93 | 21.30 |22.15

[Note: Unit : dBm
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3.6. Maximum Conducted Power and ERP/EIRP Power
According to KDB 412172 D01 Section 1.2 Power Approach
EIRP=P1+ Gr—-Lc=ERP +2.15dB, ERP =EIRP-2.15dB
Pt = transmitter output power in dBm
Gt = gain of the transmitting antenna in dBi
Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB
Conducted | Conducted Antenna Maximum | Maximum
WCDMA | CHANNEL | Peak Power | Peak Power Gain (dBi) ERP/EIRP | ERP/EIRP
(dBm) (W) (W) Limit (W)
Band 2 Voice/RMC 22.88 0.194 -3.45 0.088 2
Band 2 HSDPA 22.06 0.161 -3.45 0.073 2
Band 2 HSUPA 21.60 0.145 -3.45 0.065 2
Band 4 Voice/RMC 23.04 0.201 -2.73 0.107 1
Band 4 HSDPA 22.10 0.162 -2.73 0.086 1
Band 4 HSUPA 21.69 0.148 -2.73 0.079 1
Band 5 Voice/RMC 23.57 0.228 -4.12 0.054 7
Band 5 HSDPA 22.44 0.175 -4.12 0.041 7
Band 5 HSUPA 22.26 0.168 -4.12 0.040 7
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4.2.

4.3.

Occupied Bandwidth

Test Specification
According to Part 2.1049, 22.863, 24.238, 27.53.

Test Setup
| Communication
Tester
E Directional coupler
EUT ,
Spectrum
Analyzer

Test Procedure
The EUT is tested with maximum rated TX power via the Base Station simulator, and the

occupied bandwidth was measured at the antenna terminals of the EUT.

The Resolution BW of the analyzer is set to 1 % of the emission bandwidth. The EUT’s
occupied bandwidth is measured as the width of the signal between two points, one
below the carrier center frequency and one above the carrier frequency, outside of which
all emissions are attenuated at least 26 dB below the transmitter power.
The plots below show the resultant display from the Spectrum Analyser.
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4.4. Test Result of Occupied Bandwidth

Product WCDMAV/LTE Mobile Phone
Test Mode Occupied Bandwidth
Test Site CTR
Date of Test 2021/06/24
WCDMA Band2
BW | Channel Fr?,\cjl‘:fzr;cy 99% Occupied Bandwidth (kHz) | 26 dB bandwidth (kHz)
VOICE | 9262 1852.4 4.1260 4.722
VOICE | 9400 1880 4.1235 4.706
VOICE | 9538 1907.6 4.1102 4.710
RMC 9262 1852.4 41276 4.712
RMC 9400 1880 41315 4.700
RMC 9538 1907.6 4.1292 4.707
HSDPA | 9262 1852.4 41378 4712
HSDPA | 9400 1880 4.1334 4.714
HSDPA | 9538 1907.6 4.1367 4.714
HSUPA | 9262 1852.4 4.1405 4711
HSUPA | 9400 1880 4.1388 4.720
HSUPA | 9538 1907.6 4.1340 4.715
WCDMA Band4
BW | Channel Frz\‘jllﬁz';cy 99% Occupied Bandwidth (kHz) | 26 dB bandwidth (kHz)
VOICE | 1312 1712.4 4.1145 4.688
VOICE | 1413 1732.6 4.1170 4.723
VOICE | 1513 1752.6 4.1236 4.722
RMC 1312 1712.4 4.1260 4.696
RMC 1413 1732.6 4.1310 4.697
RMC 1513 1752.6 4.1258 4.702
HSDPA | 1312 1712.4 4.1340 4.706
HSDPA | 1413 1732.6 4.1271 4.709
HSDPA | 1513 1752.6 4.1351 4.706
HSUPA | 1312 1712.4 4.1346 4712
HSUPA | 1413 1732.6 4.1438 4717
HSUPA | 1513 1752.6 4.1342 4.707
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WCDMA Band5
BW | Channel Fr?&%iqcy 99% Occupied Bandwidth (kHz) | 26 dB bandwidth (kHz)
VOICE | 4132 826.4 4.1276 4.760
VOICE | 4183 836.6 4.1200 4.749
VOICE | 4233 846.6 4.1265 4.750
RMC 4132 826.4 4.1311 4.725
RMC 4183 836.6 4.1316 4.728
RMC 4233 846.6 4.1269 4.725
HSDPA | 4132 826.4 4.1375 4.725
HSDPA | 4183 836.6 4.1284 4717
HSDPA | 4233 846.6 4.1333 4.718
HSUPA | 4132 826.4 4.1379 4.710
HSUPA | 4183 836.6 4.1333 4.715
HSUPA | 4233 846.6 41312 4.709
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oo Spectrom Anabee - Occupied B == ey Spectm Arsheer Occoped B ==
% [s0a A T sensean ALIGN AUTO __[01:46:50 PMJun 19, 2021 R [s00 Ac | SENSEAINT [ ALIGNAUTO  [01:41:39 PMJun 18,2021
| Center Freq: 1.852400000 GHz Radio Std: None quency Center Freq: 826.400000 MHz Radio Std: None quency
== Trig: FreeRun AvglHold:>11 = Trig: Free Run AvglHold:>1/1
‘ #IFGain:Low ™ #Atten: 30 dB Radio Device: BTS Low ™ #Atten: 30dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm 10 dB/div Ref 30.00 dBm
Log——T Log——T
. CenterFreq| Center Freq|
I — T ———
10 14 GHz sttt At 826.400000 MHz
o 0
00 / \ \
20 A by f~ [0 J N
300 e 300 [
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.852 GHz Span 10 MHz| CF Ste| [Center 826.4 MHz Span 10 MHz CF Ste)
[fRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1.000000 MH’; [fRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms] 1.000000 MH';
|Auto Man Auto Man
Occupied Bandwidth Total Power 31.5 dBm Occupied Bandwidth Total Power 32.0 dBm
4.1260 MHz FreqOffset 4.1276 MHz Freqoffset
Transmit Freq Error 16.981kHz ~ OBW Power 99.00 % O+ Transmit Freq Error 5.813 kHz OBW Power 99.00 % O+
x dB Bandwidth 4.722 MHz x dB -26.00 dB x dB Bandwidth 4.760 MHz x dB -26.00 dB
usa sTaTus| sc. status
B8 Keysight Spectrum Analyzer - Occupied BW == B3 Keysight Spectrum Analyzer - Occupied BW l=te-
[_r_[sie ac T_sensean] ALIGN AUTO _[01:47:50 PMJun 19, 2021 R [0 Ac | SENSEANT [ AIGNAUTO  [01:44:23PMJun 18,2021
‘ Center Freq: 1.880000000 GHz Radio Std: None . Y Center Freq: 836.600000 MHz Radio Std: None a Y
== Trig: FreeRun AvglHold:>111 5 Trig: Free Run AvglHold:>1/1
‘ #FGain:Low #Atten: 30 dB Radio Device: BTS #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log[——T Log——7
. ] CenterFreq|fl PP G v Center Freq|f
10 1 GHz 836.600000 MHz
0. o
-10.0 / \ -10.0 / \
200 /J \/\ -20.0 J \
200 i e it fmst ]
-40.0 -40.0
500 -50.0
60.0 -60.0
Center 1.88 GHz Span 10 MHz CF Ste [Center 836.6 MHz Span 10 MHz| CF Ste
#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1.000000 MH’; f#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1.000000 MH';
|Auto Man Auto Man
Occupied Bandwidth Total Power 31.3 dBm Occupied Bandwidth Total Power 31.8 dBm
4.1235 MHz Freq Offset 4.1200 MHz FreqOffset|
Transmit Freq Error 13488kHz  OBW Power 99.00 % OHz Transmit Freq Error 6.095kHz  OBW Power 99.00 % OHz
x dB Bandwidth 4.706 MHz x dB -26.00 dB x dB Bandwidth 4.749 MHz xdB -26.00 dB
use sTaTus| sc. status
B Keysight Spectrum Analyzer - Occupied BW o] & [BN Keysight Spectrum Analyzer - Occupied BW. [
[ _r_[sie ac T sensean] ALIGN AUTO __[01:48:47 PMJun 19, 2021 R [s0a AC | SENSENT] [ ALIGN AUTO _[01:48:48 PMJun 18,2021
| Center Freq: 1.907600000 GHz Radio Std: None Frequency | Center Freq: 846600000 MHz Radio Std: None Frequency
= Trig: FreeRun AvglHold:>11 5 Trig: Free Run AvglHold:>1/1
‘ #FGain:Low #Atten: 30 dB Radio Device: BTS #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log Log——T
z R W CenterFreq|ff S Vo CenterFreq(|
0 13 GHz 846.600000 MHz
0. 0.
-10.0 / \ -10.0
A I — 7 !
300 [ e -30.0 —
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
Center 1.908 GHz Span 10 MHz CF Ste| [Center 846.6 MHz Span 10 MHz| CF Ste|
#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1000000 MH‘; FfRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms] 1.000000 MH‘;
|Auto Man Auto Man
Occupied Bandwidth Total Power 31.3 dBm Occupied Bandwidth Total Power 31.9 dBm
4.1102 MHz FreqOffset 4.1265 MHz FreqOffset|
Transmit Freq Error 11.087 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -4.052 kHz OBW Power 99.00 % OHz
x dB Bandwidth 4.710 MHz x dB -26.00 dB x dB Bandwidth 4.750 MHz xdB -26.00 dB
usc staTus| sc. status

OCC B2 CH9538 VOICE

OCC B5 CH4233 VOICE
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B8 Keysight Spectrum Analyzer - Occupied BW == B3 Keysight Spectrum Analyz l=te-
[/ [sie ac ALIGN AUTO __[02:01:33 PMJun 19, 2021 RE SENSEANT [ AIGNAUTO [01:54:40PMJun 18,2021
Radio Std: None . Y Center Freq: 826.400000 MHz Radio Std: None a Y
C AvglHold:>111 5 Trig: Free Run AvglHold:>1/1
‘ #FGain:Low Radio Device: BTS #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log[——T Log——7
2 o | CenterFreq|fl | Y RPN Center Freq|f
10 14 GHz 826.400000 MHz
0. o
-10.0 \ 100 \
200 I W, 200 J N
oo I e P I RO RE——
-40.0 -40.0
500 -50.0
60.0 -60.0
Center 1.852 GHz Span 10 MHz CF Ste [Center 826.4 MHz Span 10 MHz| CF Step
#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1.000000 MH’; f#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1.000000 MHz|
|Auto Man Auto Man
Occupied Bandwidth Total Power 31.7 dBm Occupied Bandwidth Total Power 32.1 dBm
4.1276 MHz Freq Offset 4.1311 MHz FreqOffset|
Transmit Freq Error 12.356kHz ~ OBW Power 99.00 % OHz Transmit Freq Error 1122kHz  OBW Power 99.00 % OHz
x dB Bandwidth 4.712 MHz x dB -26.00 dB x dB Bandwidth 4.725 MHz xdB -26.00 dB
use sTaTus| sc. status
B Keysight Spectrum Analyzer - Occupied BW o) & [BN Keysight Spectrum Analyzer - Occupied BW. [
[ ® 2 A SENSEINT] ALTGN AUTO _[02:00:39 PMun 19, 2021 | Ac | SENSENT] [ ALIGNAUTO  [01:53:32PMJun 18,2021
| Center Freq: 1.880000000 GHz Radio Std: None Frequency Center Freq: 836.600000 MHz Radio Std: None Frequency
= Trig: FreeRun AvglHold:>11 5 Trig: Free Run AvglHold:>1/1
‘ #FGain:Low 3 Radio Device: BTS #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log Log——T
B 7 NG SN Center Freqjj P S Center Freq|f
0 GH| 836.600000 MHz
0. 0.
-10.0 / \ 100 \
»0 /‘\/ \/\ 20 bt Pt J \
00 300 o™ et
-40.0 -40.0
50,0 -50.0
60.0 -60.0
Center 1.88 GHz Span 10 MHz ep [Center 836.6 MHz Span 10 MHz| ep
#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1.000000 MHz| FfRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms] 1.000000 MHZ
|Auto Man Auto Man
Occupied Bandwidth Total Power 31.5 dBm Occupied Bandwidth Total Power 31.9 dBm
4.1315 MHz FreqOffset 4.1316 MHz FreqOffset|
Transmit Freq Error 9.716 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -439 Hz OBW Power 99.00 % OHz
x dB Bandwidth 4.700 MHz x dB -26.00 dB x dB Bandwidth 4.728 MHz xdB -26.00 dB
usc staTus| sc. status
— —
B Keysight Spectrum Analyzer - Occupied BW (== B Keysight Spectrum Anlyzer - Occupied BW =]
[ r [sia ac il ALIGN AUTO _[02:03:09 PMJun 19, 2021 R [0 Ac | SENSEANT [ AIGNAUTO [01521PMdun 18,2021
.907600000 GHz Radio Std: None Frequency | Center Freq: 846.600000 MHz Radio Std: None Frequency
= Run AvglHold:>111 T Trig: FreeRun AvglHold:>1/1
| #FGain:Low Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
@ ~ | CenterFreq| 17 P RO S CenterFreq|
10 13 GHz 846.600000 MHz
0. 0.
\ \
200 ad 1% et 200 i \
-30.0 —— -30.0 MMW
400 400
500 500
-60.0 -60.0
[Center 1.908 GHz Span 10 MHz| CF Step [Center 846.6 MHz Span 10 MHz CF Step
[fRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1.000000 MHz| [iRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms] 1.000000 MHz|
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 31.5 dBm Occupied Bandwidth Total Power 31.9 dBm
4.1292 MHz FreqOffset 4.1269 MHz FreqOffset]
Transmit Freq Error 7.640 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -8.247 kHz OBW Power 99.00 % OHz
x dB Bandwidth 4.707 MHz x dB -26.00 dB x dB Bandwidth 4.725 MHz x dB -26.00 dB
use sTaTus| sc. status

OCC B2 CH9538 RMC

OCC B5 CH4233 RMC

Page: 18 of 55



Report No.: 2150946R-E3042110011

D DEKRA

B8 Keysight Spectrum Analyzer - Occupied BW == B3 Keysight Spectrum Analyz l=te-
[/ [sie ac ALIGN AUTO _[02:08:05 PMJun 19, 2021 RE SENSEANT [ AIGNAUTO  [01:56:09PMJun 18,2021
Radio Std: None . Y Center Freq: 826.400000 MHz Radio Std: None a Y
C AvglHold:>111 5 Trig: Free Run AvglHold:>1/1
‘ #FGain:Low Radio Device: BTS #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log——7 Log——7
. CenterFreq|fl Center Freq|f
R R e
10 14 GHz [ 826.400000 MHz
0. o
-10.0 -10.0 / \
200 N 200 o I
200 ——— [ 300 pre M e
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.852 GHz Span 10 MHz| CF Ste [Center 826.4 MHz Span 10 MHz| CF Step
#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1.000000 MH’; f#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1.000000 MHz|
|Auto Man Auto Man
Occupied Bandwidth Total Power 30.8 dBm Occupied Bandwidth Total Power 30.9 dBm
4.1378 MHz Freq Offset 4.1375 MHz FreqOffset|
Transmit Freq Error 12.246kHz ~ OBW Power 99.00 % OHz Transmit Freq Error 94Hz  OBW Power 99.00 % OHz
x dB Bandwidth 4.712 MHz x dB -26.00 dB x dB Bandwidth 4.725 MHz xdB -26.00 dB
use sTaTus| sc. status
B Keysight Spectrum Analyzer - Occupied BW o) & [BN Keysight Spectrum Analyzer - Occupied BW. [
[ ® 2 A SENSEINT] ALIGN AUTO __[02:08:57 PMJun 19, 2021 | Ac | SENSENT] [ ALIGN AUTO _[01:57:36 PMJun 18,2021
| Center Freq: 1.880000000 GHz Radio Std: None Frequency Center Freq: 836.600000 MHz Radio Std: None Frequency
= Trig: FreeRun AvglHold:>11 5 Trig: Free Run AvglHold:>1/1
‘ #FGain:Low 3 Radio Device: BTS #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log Log——T
@ . CenterFreql - T CenterFreq(f
0 GH| 836.600000 MHz
0. 0.
-10.0 / -10.0 / \
200 e 200 /‘/ \M«
I femrm ] “ b,
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.88 GHz Span 10 MHz| ep [Center 836.6 MHz Span 10 MHz| ep
fiRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1.000000 MHz| FfRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms] 1.000000 MHZ
|Auto Man Auto Man
Occupied Bandwidth Total Power 30.4 dBm Occupied Bandwidth Total Power 31.0 dBm
4.1334 MHz FreqOffset 4.1284 MHz FreqOffset|
Transmit Freq Error 7.069 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 3.757 kHz OBW Power 99.00 % OHz
x dB Bandwidth 4.714 MHz x dB -26.00 dB x dB Bandwidth 4.717 MHz xdB -26.00 dB
usc sTaTus| sc. status
— —
B Keysight Spectrum Analyzer - Occupied BW (== B Keysight Spectrum Anlyzer - Occupied BW =]
[ r [sia ac il ALIGN AUTO _ [02:10:19 PMJun 19, 2021 R [0 Ac | SENSEANT [ ALIGNAUTO [01:59:04 PMJun 18,2021
.907600000 GHz Radio Std: None Frequency | Center Freq: 846.600000 MHz Radio Std: None Frequency
= Run AvglHold:>111 T Trig: FreeRun AvglHold:>1/1
| #FGain:Low Radio Device: BTS #FGainLow  #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
@ o] CenterFreq| P o—— CenterFreq|
10 13 GHz 846.600000 MHz
0. 0.
[ \ / \
I - 1 — = \
oo evtoi) B
400 400
500 500
-60.0 -60.0
[Center 1.908 GHz Span 10 MHz| CF Step [Center 846.6 MHz Span 10 MHz CF Step
[fRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1.000000 MHz| [iRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms] 1.000000 MHz|
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 30.3 dBm Occupied Bandwidth Total Power 30.8 dBm
4.1367 MHz FreqOffset 4.1333 MHz FreqOffset
Transmit Freq Error 5.088 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -9.813 kHz OBW Power 99.00 % OHz
x dB Bandwidth 4.714 MHz x dB -26.00 dB x dB Bandwidth 4.718 MHz x dB -26.00 dB
use sTaTus| sc. status

OCC B2 CH9538 HSDPA

OCC B5 CH4233 HSDPA
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D DEKRA

B8 Keysight Spectrum Analyzer - Occupied BW == B3 Keysight Spectrum Analyz ==
[/ [sie ac ALIGN AUTO __[02:24:36 PMJun 19, 2021 RE SENSEANT [ AIGNAUTO  [02:03:43PMJun 18,2021
Radio Std: None . Y Center Freq: 826.400000 MHz Radio Std: None a Y
C AvglHold:>111 5 Trig: Free Run AvglHold:>1/1
‘ #FGain:Low Radio Device: BTS #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log[——T Log——7
. PO CenterFreq|fl - g Center Freq|f
10 14 GHz 826.400000 MHz
0. o
-10.0 / -10.0 [ \
200 — 200 /~/ \N
o0 furmersrtef P rsnnie| 20 fromsmon Aot A A,
-40.0 -40.0
500 -50.0
60.0 -60.0
Center 1.852 GHz Span 10 MHz CF Ste [Center 826.4 MHz Span 10 MHz| CF Step
#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1.000000 MH’; f#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1.000000 MHz|
|Auto Man Auto Man
Occupied Bandwidth Total Power 30.2dBm Occupied Bandwidth Total Power 30.6 dBm
4.1405 MHz Freq Offset 4.1379 MHz FreqOffset|
Transmit Freq Error 10.983kHz  OBW Power 99.00 % OHz Transmit Freq Error 12Hz  OBW Power 99.00 % OHz
x dB Bandwidth 4.711 MHz x dB -26.00 dB x dB Bandwidth 4.710 MHz xdB -26.00 dB
use sTaTus| sc. status
B Keysight Spectrum Analyzer - Occupied BW o) & [BN Keysight Spectrum Analyzer - Occupied BW. [
[ _r_[se SENSEINT] ALIGN AUTO _[02:27:14 PMJun 19, 2021 | Ac | SENSENT] [ ALIGN AUTO  [02:02:20 PMJun 18,2021
| Center Freq: 1.880000000 GHz Radio Std: None Frequency Center Freq: 836.600000 MHz Radio Std: None Frequency
= Trig: FreeRun AvglHold:>11 5 Trig: Free Run AvglHold:>1/1
‘ #FGain:Low 3 Radio Device: BTS #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log Log——T
@ R CenterFreql ~ o] CenterFreq(f
0 GH| 836.600000 MHz
0. 0.
-10.0 \ -10.0 / \
200 L/ Mo 200 A L
0 200 Pt e o
-40.0 -40.0
50,0 -50.0
-60.0 -60.0
Center 1.88 GHz Span 10 MHz ep [Center 836.6 MHz Span 10 MHz| ep
#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1.000000 MHz| FfRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms] 1.000000 MHZ
|Auto Man Auto Man
Occupied Bandwidth Total Power 30.1 dBm Occupied Bandwidth Total Power 30.5 dBm
4.1388 MHz FreqOffset 4.1333 MHz FreqOffset|
Transmit Freq Error 8.175 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 565 Hz OBW Power 99.00 % OHz
x dB Bandwidth 4.720 MHz x dB -26.00 dB x dB Bandwidth 4.715 MHz xdB -26.00 dB
usc staTus| sc. status
BB Corion Spectrom Arabee - Oceupied B (== B8 Koy et Ansber Occuptea B =]
" [s00 Ac il ALIGN AUTO _ [02:30:33 PMJun 19, 2021 R [0 Ac | SENSEANT [ ALIGNAUTO  [02:00:54 PM3un 18,2021
.907600000 GHz Radio Std: None Frequency | Center Freq: 846.600000 MHz Radio Std: None Frequency
= Run AvglHold:>111 T Trig: FreeRun AvglHold:>1/1
| #FGain:Low Radio Device: BTS #FGainLow  #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log S e
o PO RS CenterFreq| e CenterFreq
10 13 GHz 846.600000 MHz
0. 0.
00 / \ -10.0 /
200 I 200 /J \
20 P 100 Y™ b,
400 400
500 500
-60.0 -60.0
Center 1.908 GHz Span 10 MHz CF Step [Center 846.6 MHz Span 10 MHz CF Step
#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1.000000 MHz| [iRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms] 1.000000 MHz|
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 30.0 dBm Occupied Bandwidth Total Power 30.4 dBm
4.1340 MHz FreqOffset 4.1312 MHz FreqOffset
Transmit Freq Error 6.341 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -7.598 kHz OBW Power 99.00 % OHz
x dB Bandwidth 4.715 MHz x dB -26.00 dB x dB Bandwidth 4.709 MHz x dB -26.00 dB
use sTatus| sc. status

OCC B2 CH9538 HSUPA

OCC B5 CH4233 HSUPA
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BB Keysight Spectrum Analyzer - Occupied BW === l=te-
I T_sensen ALIGN AUTO __[01:49:31 PMJun 19, 2021 SENSEANT [ AIGNAUTO  [01:50:41PMJun 15,2021
‘ Center Freq 1.712400000 GHz Radio Std: None . Y Center Freq: 1.732600000 GHz Radio Std: None a Y
== Trig: FreeRun AvglHold:>111 5 Trig: Free Run AvglHold:>1/1
‘ #FGain:Low #Atten: 30 dB Radio Device: BTS #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log[——T Log[— T
= S WP Center Freqjy S ! Center Freq/{f
10 1.712400000 GHz| 1.732600000 GHz|
0. o
-10.0 / -100 / \
200 f e /\J L\ 200 PJ k'\
00 [t 20 ™" MM%
-40.0 -40.0
50.0 -50.0
60.0 -60.0
Center 1.712 GHz Span 10 MHz CF Ste Center 1.733 GHz Span 10 MHz CF Ste
#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1.000000 MH‘; #Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1.000000 MH';
lAuto Man Auto Man
Occupied Bandwidth Total Power 31.5dBm Occupied Bandwidth Total Power 31.7 dBm
4.1145 MHz Freq Offset 4.1170 MHz FreqOffset|
Transmit Freq Error 2472kHz  OBW Power 99.00 % OHz Transmit Freq Error 15524 kHz  OBW Power 99.00 % OHz
x dB Bandwidth 4.688 MHz x dB -26.00 dB x dB Bandwidth 4.723 MHz xdB -26.00 dB
use sTaTus| = status
B Keysight Spmmm AmMu Occupied BW [ | = szs\gMSpemumAmlﬂu Occupied BW [EREEE= |
S00 A T_sensean] ALTGN AUTO __[01:51:34 PMJun 19, 2021 [ Ac | SENSEINT] [ ALIGNAUTO  [02:05:2PMJun 19,2021
| Center Freq 1.752600000 GHz Radio Std: None Frequency Center Freq: 1.712400000 GHz Radio Std: None Frequency
= Trig: Fr AvglHold:>11 5 Trig: Free Run AvglHold:>1/1
‘ #FGain:Low #Att Radio Device: BTS #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log Log——T ——
el ~ —— CenterFreql IF P S CenterFreq(f

1.752600000 GHz|

1.712400000 GHz|

0
-10.0 /

0
100 /

200 -200
WP froned S
300 e 300
-40.0 -40.0
50,0 -500
-60.0 -60.0
Center 1.753 GHz Span 10 MHz e Center 1.712 GHz Span 10 MHz el
#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1000000 MH‘; #Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1.000000 MH‘;
|Auto Man Auto Man
Occupied Bandwidth Total Power 31.6 dBm Occupied Bandwidth Total Power 31.9 dBm
4.1236 MHz FreqOffset 4.1260 MHz FreqOffset|
Transmit Freq Error 6.429 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -2.299 kHz OBW Power 99.00 % OHz
x dB Bandwidth 4.722 MHz x dB -26.00 dB x dB Bandwidth 4.696 MHz xdB -26.00 dB
usc staTus| = status
—
B Keysight Spectrum Analyzer - Occupied BW (== eyt Specram Ay Oeeupied B0 =]
" [s00 Ac il ALIGN AUTO _ [01:55:47 PMJun 19, 2021 R [0 Ac | SENSEANT [ ALIGNAUTO 015447 PM3un 19,2021
731500000 GHz Radio Std: None Frequency | Center Freq 1 752600000 GHz Radio Std: None Frequency
= AvglHold:>111 o [ Fre AvglHold:>1/1
| #FGain:Low Radio Device: BTS HFGain:Low o Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log Log——T — 7
@ CenterFreq| 0 7 PN SOV CenterFreq|
10 s 1.732600000 GHz| 1.752600000 GHz|
0. 0.
/ | / \
200 N \"\ 200 /\/ \”\
e S R [ e A
200 T
400 400
500 500
-60.0 -60.0
Center 1.733 GHz Span 10 MHz CF Ste| Center 1.753 GHz Span 10 MHz CF Ste|
#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1.000000 MH‘; #Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1.000000 MH';
- - |Auto Man - - Auto Man
Occupied Bandwidth Total Power 31.7 dBm Occupied Bandwidth Total Power 31.7 dBm
4.1310 MHz FreqOffset 4.1258 MHz FreqOffset]
Transmit Freq Error 10.776 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 771 Hz OBW Power 99.00 % OHz
x dB Bandwidth 4.697 MHz x dB -26.00 dB x dB Bandwidth 4.702 MHz x dB -26.00 dB

=

STATUS

usc

sTaTUS

OCC B4 CH1413 RMC

OCC B4 CH1513 RMC
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BB Keysight Spectrum Analyzer - Occupied BW === l=te-
I SENSE ALIGN AUTO __[02:11:25 PMJun 19, 2021 SENSEANT ALIGN AUTO__[02:13:11 PM1un 19, 2021
‘ Center Freq: 1.712400000 GHz Radio Std: None . Y Center Freq: 1.732600000 GHz Radio Std: None a Y
== Trig: FreeRun AvglHold:>111 5 Trig: Free Run AvglHold:>1/1
‘ #FGain:Low #Atten: 30 dB Radio Device: BTS #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log——7 Log——7
. ~ - CenterFreq|fl oo Center Freq|f
10 1.712400000 GHz| 1.732600000 GHz|
0. o
-10.0 MJ \ -10.0 / \
200 200 \’\ a2,
-0 |ameriveen®y oo, | 0 hrmanienst e, o, |
-40.0 -40.0
[-50.0 -50.0
-60.0 -60.0
[Center 1.712 GHz Span 10 MHz| CF Ste [Center 1.733 GHz Span 10 MHz| CF Ste
#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1.000000 MHz| f#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1.000000 MH';
lAuto Man Auto Man
Occupied Bandwidth Total Power 30.6 dBm Occupied Bandwidth Total Power 30.8 dBm
4.1340 MHz Freq Offset 4.1271 MHz FreqOffset|
Transmit Freq Error 5468 kHz  OBW Power 99.00 % OHz Transmit Freq Error 9.324kHz  OBW Power 99.00 % OHz
x dB Bandwidth 4.706 MHz x dB -26.00 dB x dB Bandwidth 4.709 MHz xdB -26.00 dB
use sTaTus| sc. status
B Keysight Spmmm AmMu Occupied BW [ | = szs\gMSpemumAmlﬂu Occupied BW [EREEE= |
500 A SENSEINT] ALIGN AUTO __[02:14:13 PMun 19, 2021 AC SENS: ALTGN AUTO__[02:19:48 PMJun 19, 2021
| Center Freq 1.752600000 GHz Radio Std: None Frequency Center Freq: 1.712400000 GHz Radio Std: None Frequency
= Trig: Fr AvglHold:>11 5 Trig: Free Run AvglHold:>1/1
‘ #FGain:Low #Att Radio Device: BTS #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log Log——T ——
@ o CenterFreq |l AR AU CenterFreq(f

1.752600000 GHz|

1.712400000 GHz|

0
-10.0 /

0
100 /

1.732600000 GHz|

200 = \ 200 R o]
00 ’W Nrrermresand, 00 [t N W""‘-«
-40.0 -40.0
50,0 -500
60.0 -60.0
Center 1.753 GHz Span 10 MHz CF Step Center 1.712 GHz Span 10 MHz ep
#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1.000000 MHz| #Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1.000000 MHZ
|Auto Man Auto Man
Occupied Bandwidth Total Power 30.7 dBm Occupied Bandwidth Total Power 30.2dBm
4.1351 MHz FreqOffset 4.1346 MHz FreqOffset|
Transmit Freq Error -415 Hz OBW Power 99.00 % 0Hz Transmit Freq Error -2.974 kHz OBW Power 99.00 % OHz
x dB Bandwidth 4.706 MHz x dB -26.00 dB x dB Bandwidth 4.712 MHz xdB -26.00 dB
usc staTus| = status
—
B Keysight Spectrum Analyzer - Occupied BW (== eyt Specram Ay Oeeupied B0 =]
RF 500 AC ol GNAUTO  [02:18:19 PMJun 19,2021 RF__[500 A SENSE:INT] ALIGN AUTO __[02:17:22 PMJun 19, 2021
731500000 GHz Radio Std: None Frequency | Center Freq 1 752600000 GHz Radio Std: None Frequency
= AvglHold:>111 o [ Fre AvglHold:>1/1
| #FGain:Low Radio Device: BTS HFGain:Low o Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log Log——T — 7
@ ——— CenterFreq| 0 o] CenterFreq|

1762600000 GHz|

0
-10.0 /

0
-100 /

200

200
<300 o] MM\" -300 e
400 400
500 500
-60.0 -60.0
Center 1.733 GHz Span 10 MHz CF Ste| Center 1.753 GHz Span 10 MHz CF Ste|
#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1.000000 MH‘; #Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1.000000 MH';
- - |Auto Man - - Auto Man
Occupied Bandwidth Total Power 30.2 dBm Occupied Bandwidth Total Power 30.3 dBm
4.1438 MHz FreqOffset 4.1342 MHz FreqOffset
Transmit Freq Error 8.227 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 2.693 kHz OBW Power 99.00 % OHz
x dB Bandwidth 4.717 MHz x dB -26.00 dB x dB Bandwidth 4.707 MHz x dB -26.00 dB

=

STATUS

usc

sTaTUS

OCC B4 CH1413 HSUPA

OCC B4 CH1513 HSUPA
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5.

5.1.

5.2.

5.3.

5.4.

Spurious Emission At Antenna Terminals (+/-1MHz)

Test Specification
According to Part 2.1051, 22.917, 24.238, 27.53.

Setup
| Communication
Tester
: Directional coupler
EUT ,
Spectrum
Analyzer
Limits

The power of any emission outside of the authorized operating frequency ranges must be
attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

Test Procedure

In accordance with Part 22.917, 24.238, 27.53, at least 1% of the emission bandwidth was
used for the resolution and video bandwidths up to 1MHz away from the Block Edge. At
greater than 1MHz, the resolution and video bandwidth were set 3 x RBW.

The reference power and path losses of all channels used for testing in each frequency block
were measured.
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5.5.

Test Result of Spurious Emission At Antenna Terminals (+/-1MHz)

Product

WCDMA/LTE Mobile Phone

Test Mode

Spurious Emission At Antenna Terminals (+/-1MHz)

Date of Test

2021/06/19

Test Site

CTR

Test Condition

Block Edge Test (WCDMA Band2/4/5)

Keysight Spectrum Analyzer - Swept SA == Keysight Spectrum Analyzer - Swept SA ==
[ r [sie ac [ senseant] ALIGN AUTO _[10:14:59 AMJun 19, 2021 R [s00 Ac | SENSEANT [ ALIGNAUTO [10:17:46 AMJun 15,2021
#Avg Type: RMS TRACE12345 6 quency ] #Avg Type: RMS TRACE[12345 6 quency
Wide = Trig: FreeRun TYPE[A v TWide = Trig: Free Run TVPE|A i
[FCainton ™ #Atten: 30 d8 oeTlANNNNN IFednitow ™ #Atten: 3048 oET|A NNNNN
Auto Tune| Auto Tune|
Ref Offset 21 dB Mkr1 1.849 850 GHZ Ref Offset21 dB Mkr1 1.910 156 GH2]
{0dsid__Ref 30.00 dBm -28.83 dBm| 10gBidy__Ref 30.00 dBm -29.56 dBi
Center Freq| Center Freq|
2 1 GHz 1.910000000 GHz|
10.
StartFreq({ StartFreq|f
o _ 14 GHz o 1 GHz
100 Tsoan) StopFreq 100 - 500 i Stop Freq
/ 1.851000000 GHz| AN 1.911000000 GHz|
200 200 >
¢ CF st ¢ CF st
- . ep . ep)
0o 7 < 200,000 kHz| 00 e 200,000 kHz|
e — - Auto Man| Auto Man|
-40.0 -40.0
Freq Offset| Freq Offset|
-50.0 -50.0
0 He 0 Hz|
60.0 -60.0
[Center 1.850000 GHz Span 2.000 MHz| [Center 1.910000 GHz Span 2.000 MHz|
j#Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts)] j#Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts)]
usa sTaTus| =3 Status
B8 Keysight Spectrum Analyzer - Swept SA == B3 Keysight Spectrum Analyzer - Swept SA l=te-
[ & [sa A [_senseant] ALIGN AUTO _[10:41:25 AMJun 19, 2021 R [0 Ac | SENSEANT [ ALIGNAUTO  [10:40:07 AMJun 15,2021
#Avg Type: RMS macz’Tz 3456 q y #Avg Type: RMS mcs,,’; 3456 qi y
Wide < Trig: FreeRun TIPE[A WA TWide = Trig: Free Run TYPE[A
Foamtow * #Atten: 008 DETlANNNNN Foinitow * #Atten: 30dB oETANNNNN
Auto Tune| Auto Tune|
RefOffset 21 dB Mkr1 1.849 850 GHZ Ref Offset21 dB Mkr1 1.910 148 GHZ]
{0 gBieiv_Ref 30.00 dBm -28.99 dBm 10 Bidiv_Ref 30.00 dBm -28.75 dBi
Center Freq|f Center Freq|f|
El 1 GHz 1.910000000 GHz|
10
StartFreq| StartFreq|
o . 14 GHz Jp S § 1 GHz
100 o] sStopFreq|| 100 EETY Stop Freq(f
1.851000000 GHz| 1.911000000 GHz|
200 200
'1
- CF Step| CF Step
e N, 200.000 kHz| a0 ~ 200.000 kHz|
~ ~ |Auto Man - Jaute Man
400 400
w0 Freq Offset| . Freq Offset|
: 0Hz] A 0Hz|
-60.0 -60.0
[Center 1.850000 GHz Span 2.000 MHz| [Center 1.910000 GHz Span 2.000 MHz|
f#Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts)] f/Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts)|
use sTaTus| =3 status
B Keysight Spectrum Analyzer - Swept SA [ | B Keysight Spectrum Analyzer - Swept SA [ENEEE= |
[ & Jsoa i [ sensean] ALIGN AUTO _[10:43:20 AMJun 19, 2021 R [s0a ac | SENSEANT] [ ALIGN AUTO _[10:47:44 AMJun 19,2021
#Avg Type: RMS TRacE[1 23456  Freduency ] #Avg Type: RMS TRACE[1 23456 Frequency
3 Trig: Free Run TYPE|A VAR 3 Trig: Free Run ™
Foamtow " #Atten: 30dB DET|ANNNNN Feointow > #Atten: 30 dB oET|A NNNNN
Auto Tune| Auto Tune|
RefOffset 21 dB Mkr1 1.849 854 GHz Ref Offset21 dB Mkr1 1.910 146 GHz]
{0 gBieiv_Ref 30.00 dBm -29.69 dBm 19Bidiv_Ref 30.00 dBm -30.01 dBi
CenterFreq|fi Center Freq(fl
bl 1 GHz 1.910000000 GHz|
10.
StartFreq| StartFreq
o 1.849000000 GHz| o 1 GHz
oo 500 stop Freq(l 0o 1300 oo Stop Freq|ff
1.851000000 GHz| 1.911000000 GHz|
200 -200
’1 CF st ¢ CF Sty
. ep ’ ep)
w0 T = 200,000 kHz| 00 . 200,000 kHz|
- |Auto Man Auto Man
-40.0 -400
Freq Offset| Freq Offset|
50,0 -50.0
0 Hz| 0Hz|
-60.0 -60.0
[Center 1.850000 GHz Span 2.000 MHz| [Center 1.910000 GHz Span 2.000 MHz|
j#Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts)| f#Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts)|
usc sTaTus| =3 status

EDGE B2 CH9262 HSDPA

EDGE B2 CH9538 HSDPA
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B8 Keysight Spectrum Analyzer - Swept SA == B3 Keysight Spectrum Analyz =
[ ® [sa & [ senseant] ALIGN AUTO [ 11:04:23 AMJun 19, 2021 R I SENSEANT [ AIGNAUTO  [11:02:53 AMJun 15,2021
#Avg Type: RMS macz’Tz 3456 q y #Avg Type: RMS ch 33456 qi y
 Wide Trig: Free Run TYPE|A kA Wide Trig: Free Run TYPE|A WAy
Foamitow * #Atten: 0dB DET|ANNNNN Feointon > #Atten: 30 4B oET|A NNNN N
e Offeet 21 dB Mkr1 1.849 852 GHZ] AutoTune et Offset 21 0B MKr1 1.910 140 GHZ] AutoTune
{0 gBieiv_Ref 30.00 dBm -28.88 dBm 10 Bidiv_Ref 30.00 dBm -29.35 dBi
Center Freq|f Center Freq|f|
El 1 GHe] 1.910000000 GHz|
10
StartFreq| StartFreq|
o 14 GHz o S _ 1 GHz
100 = o] Stop Fregqf| 100 BRI Stop Freq|f
1.851000000 GHz| 1.911000000 GHz|
200 200
.1 / '1
- CF Step| A CF Step
o0 200,000 kHz| 0 = 200,000 kHz|
B - Auto Man| o e Auto Man|
400 400
w0 Freq Offset| . Freq Offset|
: 0Hz] A 0Hz|
-60.0 -60.0
[Center 1.850000 GHz Span 2.000 MHz| [Center 1.910000 GHz Span 2.000 MHz|
f#Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts)] f/Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts)|
use sTaTus| =3 status
B Keysight Spectrum Analyzer - Swept SA [ | B Keysight Spectrum Analyzer - Swept SA [EREEE= |
[/ [sie ac T sensean] ALTGN AUTO | 10:24:29 AMJun 19,2021 R Ac | SENSEINT] [ ALIGN AUTO _|10:27:30 AMun 19,2021
#Avg Type:RMS mcz'm Frequency ] #Avg Type: RMS mcjm Frequency
3 Trig: TYPE(A WHAWWW. 3 Trig: Free Run TYPE[A varaA-
Foamtow " #A DET|ANNNNN Feointow > #Atten: 30 dB oET|A NNNNN
ot Offeet21 B Mkr1 1.709 850 GHz| Auto Tune ot Offeet21 dB Mkr1 1.755 156 GHz| Auto Tune|
{0 gBieiv_Ref 30.00 dBm -25.69 dBm 19Bidiv_Ref 30.00 dBm -29.13 dB;
CenterFreq|fi Center Freq(fl
E 1.710000000 GHz| 1.755000000 GHz|
10.
StartFreq| StartFreq
o S e 1.709000000 GHz| o 1.754000000 GHz|
oo 500 stop Freq(l 0o 1300 oo Stop Freq|ff
1.711000000 GHz| N 1.756000000 GHz|
200 .I -200
. y CF Step ; CF Step|
no— N 200,000 kHz| 00 - 200,000 kHz|
T |Auto Man \ N\ ) Auto Man
-40.0 -400 il |
Freq Offset| Freq Offset|
50,0 -50.0
0 Hz| 0Hz|
-60.0 -60.0
[Center 1.710000 GHz Span 2.000 MHz| [Center 1.755000 GHz Span 2.000 MHz|
j#Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts)] f#Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts)|
usc sTaTus| =3 status
B Keysight Spectrum Analyzer - Swept SA (== eysight Spectrum Anlyzer - Swept SA =
[ ® Isia ic ALIGN AUTO  [10:38:01 AMJun 19,2021 R [0 ac | SENSEANT [ AIGNAUTO (103618 AMDun 19,2021
#Avg Type: RMS TRACE[1 2345 6 Frequency ] #Avg Type: RMS Frequency
TYPE[A W g: TVPE|A W
AR P e
et Offeet21 dB Mkr1 1.709 860 GHzZ| Auto Tune et Offeet 21 dB Mkr1 1.755 148 GHzZ] Auto Tune|
{ogBieiv_Ref 30.00 dBm -25.81 dBm| (g gBiiv_Ref 30.00 dBm -28.87 dBi
CenterFreq| Center Freq|
» 1.710000000 GHz| 1.755000000 GHz|
10,
startFreq|l startFreq(|
o o 1.709000000 GHz| o 1.754000000 GHz|
0o 0] StopFreq| 100 EETT Stop Freq|
1.711000000 GHz| 1.756000000 GHz|
200 1 — -200
[} ¢
) CF Step| CF Step
o0 N e 200.000 kHz| oo 200.000 kHz|
Auto Man _ Auto Man
400 -400 -
Freq Offset| Freq Offset|
50.0 -50.0
0 Hel 0 Hz|
600 -60.0
[Center 1.710000 GHz Span 2.000 MHz| [Center 1.755000 GHz Span 2.000 MHz|
jfRes BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts)| j#Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts)|
s Status sc Staus,

EDGE B4 CH1312 RMC

EDGE B4 CH1513 RMC
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B8 Keysight Spectrum Analyzer - Swept SA == B3 Keysight Spectrum Analyz l=te-
[_®r [s0e ac [_sensean] ALIGN AUTO __[10:49:53 AMJun 19, 2021 RE [ SENSEANT [ AIGNAUTO  [10:52:47 AMJun 15,2021
#Avg Type: RMS macz’Tz 3456 q y #Avg Type: RMS ch 33456 qi y
Wide Trig: Free Run TIPE[A WA Wide Trig: Free Run TVPE|A e
Foamitow * #Atten: 0dB DET|ANNNNN Feointon > #Atten: 30 4B oET|A NNNN N
Auto Tune| Auto Tune|
RefOffset 21 dB Mkr1 1.709 856 GHzZ| Ref Offset21 dB Mkr1 1.755 140 GHZ]
{0 gBieiv_Ref 30.00 dBm -27.55 dBm 10 Bidiv_Ref 30.00 dBm -29.58 dBi
Center Freq|f Center Freq|f|
k] 1.710000000 GHz| 1. GHz
10
StartFreq| StartFreq|
o 1.709000000 GHz| ey So— 1.754000000 GHz|
100 o] sStopFreq|| 100 N EETY Stop Freq(f
1.711000000 GHz| A 1.756000000 GHz|
200 200
.1
- , CF Step| CF Step
o0 200,000 kHz| 0 200,000 kHz|
S Rasatiad lAuto Man N Auto Man
400 400
w0 Freq Offset| . Freq Offset|
: 0Hz] A 0Hz|
-60.0 -60.0
[Center 1.710000 GHz Span 2.000 MHz| [Center 1.755000 GHz Span 2.000 MHz|
f#Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts)] f/Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts)|
use sTaTus| =3 status
B Keysight Spectrum Analyzer - Swept SA [ | B Keysight Spectrum Analyzer - Swept SA [EREEE= |
[ ® [s02 ac [ sensean] ALIGN AUTO [ 11:00:48 AMJun 19, 2021 | Ac | SENSEANT] [ ALIGN AUTO _[10:58:29 AMJun 19,2021
#Avg Type:RMS mcz'm Frequency ] #Avg Type: RMS Tmcﬁ[m Frequency
E Trig: TYPE|A VAR a Trig: Free Run TYPE|A WAHARA
Foamtow " #A DET|ANNNNN Feointow > #Atten: 30 dB oET|A NNNNN
Auto Tune| Auto Tune|
RefOffset 21 dB Mkr1 1.709 850 GHz Ref Offset21 dB Mkr1 1.755 160 GHz|
{0 gBieiv_Ref 30.00 dBm -28.15 dBm 19Bidiv_Ref 30.00 dBm -30.00 dB;
CenterFreq|fi Center Freq(fl
E 1.710000000 GHz| 1.755000000 GHz|
10.
StartFreq| StartFreq
o 1.709000000 GHz| o _ 1.754000000 GHz|
oo 500 stop Freq(l 0o 1300 oo Stop Freq|ff
1.711000000 GHz| 1.756000000 GHz|
-200 -200
1
LA CF Step 'Y CF Step
=0 - . 200,000 kHz| 00 200,000 kHz|
|Auto Man “ Auto Man
400 400 e
Freq Offset| Freq Offset|
50,0 -50.0
0 Hz| 0Hz|
-60.0 -60.0
[Center 1.710000 GHz Span 2.000 MHz| [Center 1.755000 GHz Span 2.000 MHz|
j#Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts)] f#Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts)|
usc sTaTus| =3 status
B Keysight Spectrum Analyzer - Swept SA (== eysight Spectrum Anlyzer - Swept SA =]
" [s00 Ac ALIGN AUTO _[01:29:54 PMJun 18, 2021 R [0 ac | SENSEANT [ ALIGNAUTO [01:28:40PMIun 18,2021
#Avg Type: RMS TRACE[1 2345 6 Frequency ] #Avg Type: RMS Frequency
TYPE[A W g: TVPE|A W
=RHRS P
Auto Tune| Auto Tune|
Ref Offset21 dB Mkr1 824.000 MHz Ref Offset21 dB Mkr1 849.000 MHz
{ggBidn__Ref 30.00 dBm -24.809 dBm [ggBidv__Ref 30.00 dBm -26.521 dBm
CenterFreq| Center Freq|
» 824.000000 MHz 849.000000 MHz
10,
) startFreq|l startFreq(|
o 823.000000 MHz| Py I e S 848.000000 MHz|
0o 0] StopFreq| 0o § EETT Stop Freq|
825000000 MHz 850.000000 MHz
200 1 200
CF Step 01 CF Step|
oo 200.000 kHz| oo 200.000 kHz|
b Auto Man Auto Man
400 400 —
Freq Offset| Freq Offset|
50.0 -500
0 Hel 0 Hz|
600 -60.0
Center 824.000 MHz Span 2.000 MHz Center 849.000 MHz Span 2.000 MHz
#Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts) #Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts)
use sTaTus| sc. status

EDGE B5 CH4132 VOICE

EDGE B5 CH4233 VOICE
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B8 Keysight Spectrum Analyzer - Swept SA == B3 Keysight Spectrum Analyz l=te-
| T [_sensean] ALIGN AUTO _[01:02:04 PMJun 18, 2021 RE [ SENSEANT [ AIGNAUTO [01:09:58 PMJun 18,2021
#Avg Type: RMS TRAEE’TZ 3456 Cl y ] #Avg Type: RMS q y
Wide = Tri TIPE[A WA TWide = Trig: Free Run
Foanion ™ #At DeT/ANNNNN Foanitow * #Atten: 30dB
Auto Tune| Auto Tune|
RefOffset 21 dB Mkr1 824.000 MHz Ref Offset21 dB Mkr1 849.000 MHz
{ogBidiv__Ref 30.00 dBm -24.496 dBm {ggeisn_Ref 30.00 dBm -26.509 dBm
Center Freq|f Center Freq|f|
k] 824000000 MHz 849.000000 MHz
10
_ StartFreq StartFreq|
o 823.000000 MHz o - 848.000000 MHz
100 § oo sStopFreq|| 0o EETY Stop Freq(f
825000000 MHz 850.000000 MHz
200 1 200
CF Step| CF Step
0 - 200,000 kHz] 0 N N 200,000 kHz|
B R - lAuto Man - - Auto Man
-40.0 -400 =
w0 Freq Offset| . Freq Offset|
: 0Hz] h 0Hz|
-60.0 -60.0
Center 824.000 MHz Span 2.000 MHz Center 849.000 MHz Span 2.000 MHz
#Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts) #Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts)
use sTaTus| sc. status
B Keysight Spectrum Analyzer - Swept SA [ | B Keysight Spectrum Analyzer - Swept SA [EREEE= |
[/ [sie ac [ sensean] ALIGN AUTO _[01:17:02 PMun 18, 2021 3 2 ac | SENSEANT] [ ALIGN AUTO [01:14:34 PMJun 18,2021
#Avg Type:RMS mcz'm Frequency ] #Avg Type: RMS Tmcjm Frequency
E Trig: TYPE|A VAR a Trig: Free Run TYPE|A WAHARA
Foamtow " #AT DeT|ANNNNN Feointon > #Atten: 30 4B oET|A NNNNN
Auto Tune| Auto Tune|
RefOffset 21 dB Mkr1 824.000 MHz Ref Offset21 dB Mkr1 849.000 MHz
{ggBidn__Ref 30.00 dBm -28.114 dBm {ggeisn_Ref 30.00 dBm -29.539 dBm
CenterFreq|fi Center Freq(fl
E 824000000 MHz 849.000000 MHz
10.
StartFreq| StartFreq
o - 823000000 MHz o e, 848.000000 MHz
oo 500 stop Freq(l oo 1300 oo Stop Freq|ff
825000000 MHz 850.000000 MHz
200 -200
{}1 CF Step 01 CF Step|
0 200,000 kHz| 20 200,000 kHz|
. 3 o~ |Auto Man y Auto Man
- 400 S
Freq Offset| Freq Offset|
50,0 -500
0 Hz| 0Hz|
-60.0 -60.0
Center 824.000 MHz Span 2.000 MHz Center 849.000 MHz Span 2.000 MHz
#Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts) #Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts)
usc sTaTus| sc: status
E Keysight Spectrum Analyzer - Swept SA| (== eysight Spectrum Anlyzer - Swept SA =]
[ r [sia ac ALIGN AUTO _[01:20:20 PMJun 18, 2021 R [0 ac | SENSEANT ALIGN AUTO _[01:22:56 PMJun 18, 2021
#Avg Type: RMS TRACE[1 2345 6 Frequency ] #Avg Type: RMS Frequency
TYPE[A W g: TVPE|A W
=RHRS P
Auto Tune| Auto Tune|
Ref Offset21 dB Mkr1 824.000 MHz Ref Offset21 dB Mkr1 849.000 MHz
{ggBidn__Ref 30.00 dBm -29.173 dBm [ggBidv__Ref 30.00 dBm -30.585 dBm
CenterFreq| Center Freq|
» 824.000000 MHz 849.000000 MHz
10,
startFreq|l startFreq(|
o _ e | 823000000 MHz| o = _ 848.000000 MHz
0o 0] StopFreq| 0o EETT Stop Freq|
825000000 MHz 850.000000 MHz
-200 - -200
)1 CF Step ¢! CF Step|
oo f 200.000 kHz| oo N\ — 200.000 kHz|
e |Auto Man Auto Man
400 A, 400 =
Freq Offset| Freq Offset|
500 -500
0 Hel 0 Hz|
600 -60.0
Center 824.000 MHz Span 2.000 MHz Center 849.000 MHz Span 2.000 MHz
#Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts) #Res BW 51 kHz #VBW 160 kHz #Sweep 1.000 s (1001 pts)
use sTaTus| sc. status

EDGE B5 CH4132 HSUPA

EDGE B5 CH4233 HSUPA
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6. Spurious Emission

6.1. Test Specification
According to Part 2.1051, 2.1053, 22.917, 24.238, 27.53.

6.2. Test Setup
6.1.1 Spurious emissions at antenna terminals.

| Communication
Tester
E Directional coupler
EUT \
Spectrum
Analyzer

6.1.2 Field strength of spurious radiation.

1m to 4m (Antenna Tower)

e | l—AnteDW:@']z

150cm b 3m o

| (Turntable) E

Pre-Amplifier

Spectrum Analyzer | 5 I IController I—
I ]

Ground Plane

6.3. Limits

Limit <-13dBm

43 + 10Log(P) down on the carrier where P is the power in Watts.
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6.4. Test Procedure
In accordance with Part 2.1051/2.1053, the spurious emissions from the EUT were

measured. The transmitter output power was attenuated using a combination of filters
and attenuators and the frequency spectrum investigated from 30MHz to 20GHz. The

EUT was set to transmit on full power. The resolution and video bandwidth was set to
1MHz and 3 x RBW. in accordance with Part 22.917 & 24.238, 27.53. The spectrum
analyzer detector was set to Max Hold. In addition, measurements were made up to the
10t harmonic of the fundamental. The device was then replaced with a substitution
antenna, which input signal was adjusted until the received level matched that of the
previously detected emission.

(1) The EUT is tested with maximum rated TX power via the Base Station simulator.

(2) The EUT is tested in three orthogonal planes; The worst case test configuration was

record on report.

The EUT is placed on a turn table which is 1.5 meter above ground. The turn table can rotate
360 degrees to determine the position of the maximum emission level. The EUT was
positioned such that the distance from antenna to the EUT was 3 meters.

The antenna can move up and down between 1 meter and 4 meters to find out the maximum

emission level.

Both horizontal and vertical polarization of the antenna are set on measurement. In order to
find the maximum emission, all of the interface cables must be manipulated according to
TIA/EIA 603-E on radiated measurement.
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6.5.

Test Result of Spurious Emission

Product

WCDMA/LTE Mobile Phone

Test Mode

Spurious Emission (Conducted)

Date of Test

2021/06/19

Test Site

CTR

Test Condition

WCDMA Band2 / Band4

Test Range

30MHz~20GHz

WCDMA Band5

Test Range

30MHz~10GHz

B Keysight Spectrum Analyzer - Swept SA (== B Keysight Spectrum Analyzer- Swept SA ==
[ r [sia ac T senseant] ALIGN AUTO [ 08:43:22 AMJun 19, 2021 R [0 ac | SENSEANT [ AIGNAUTO  [01:01:32PMdun 19,2021
#Avg Type: RMS TRACE[1 2345 6 Frequency ] #Avg Type: RMS TRACE[1 2345 6 Frequency
NO-Fast = Trig: Free Run TYRE| M PN Fast < Trig: Free Run |
IFGain:Low © #Atten: 20 dB DET|ANNNNN IFGainiLow © #Atten: 20 dB oET|ANNNNN
Auto Tune| Auto Tune|
Ref Offset21 dB Mkr1 959.16 MHZ] Ref Offset21 dB Mkr2 17.352 0 GHZ]
10 dBidiv__Ref 30.00 dBm -41.46 dBm| 10 dBidiv__Ref 30.00 dBm -36.64 dBm)|
Log Log X
. Center Freq| Center Freq|
0 515000000 MHz 10. GHz
0. oo
100 StartFreq| 100 StartFreq(f
20 30.000000 MHz 200 p 1 GHz|
30.0 — -300 ’ \
¢ X
-40.0 -400 -~ -
ool T s i  — T 1 T 1 Stop Freq| 500 | [ Stop Freq|
| | | | | | | | | 1.000000000 GHz| | | 20.000000000 GHz,
] A Y A R I i \
[Start 30.0 MHz Stop 1.0000 GHz| CF Ste [Start 1.000 GHz Stop 20.000 GHz| CF Ste,
fiRes BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| f#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 1.800000000 GHz|
1 X ~ [pute Man FUNCTION WDTH 2| et Man
N 959,16 MHz. -41.46 dBm 18631 GHz 17.80 dBm
FreqOffset N f 17.352 0 GHz -36.64 dBm FreqOffset
I 0 Hel L 0 Hz|
1 1
1 - 1 -
use sTaTus| sc. status
Keysight Spectrum Analyzer - Swept SA == Keysight Spectrum Analyzer - Swept SA ==
[ r [sie ac [ senseant] ALIGN AUTO _[08:45:02 AMJun 19, 2021 R[50 AC | SENSEANT [ ALIGNAUTO [01:00:07 PMIun 15,2021
#Avg Type: RMS TRACE[12345 6 quency ] #Avg Type: RMS TRACE[12345 6 quency
PNOTFast 53 Trig: FreeRun T PNO: Fast o 11ig: FreeRun AN
IFGain:Low #Atten: 20 dB DET IFGain:Low #Atten: 20 dB DET]
Auto Tune| Auto Tune|
Ref Offset21 dB Mkr1 970.45 MHZ| Ref Offset21 dB Mkr2 17.267 2 GHZ]
{odeidiv_Ref 30.00 dBm -42.27 dBm)| 10gBidiv__Ref 30.00 dBm -36.35 dBm|
1
. Center Freq| > Center Freq|
10 515000000 MHz 10. GHz
o 0
oo StartFreq|§ oo StartFreq(f
no 30.000000 MHz| 200 p 1 GHz
300 N 300 4
1
-40.0 — . -40.0 - L '
ool i e T i 1 1 T Stop Freq| 00 Stop Freq|
I ‘ ‘ l ‘ ‘ ‘ | 1.000000000 GHz 20000000000 GHz|
I R I
[Start 30.0 MHz Stop 1.0000 GHz CF Step| [Start 1.000 GHz Stop 20.000 GHz CF Step
[{Res BW MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| 1.900000000 GHz|
|Auto Man uto Man)
N 970.45 MHz. -42.27 dBm 1.8791 GHz 17.64 dBm
Freq Offset| N 17.2672 GHz -36.35 dBm Freq Offset|
| 0 He | 0 Hz|
1 1
1 - 1 L
use sTaTus| sc. status
B8 Keysight Spectrum Analyzer - Swept SA == B3 Keysight Spectrum Analyzer - Swept SA =]
[/ [sie ac [_senseant] ALIGN AUTO _[08:45:43 AMJun 19, 2021 R[50 AC | SENSEANT [ AIGNAUTO [12:57:57 PMJun 15,2021
#Avg Type: RMS macz’Tz 3456 q Yy #Avg Type: RMS TRACE[1 2345 6 q y
Fas Trig: Free Run R Fast Trig: Free Run
Fosiniow ™ #Atten: 2008 DEr/ANNNNN Pogiow > #Atten: 20 4B oeTlA NNNN N
Auto Tune| Auto Tune|
Ref Offset 21 dB Mkr1 915.32 MHzZ| Ref Offset21 dB Mkr2 17.976 5 GHZ]
{98l Ref 30.00 dBm -42.07 dBm 9B _Ref 30.00 dBm -36.63 dBm
1
2 CenterFreq|fi ) Center Freq(fl
10 515000000 MHz 10. GHz
0. o
0o StartFreq| 0o StartFreq|
no 30.000000 MHz| 20 1 GHz
300 1 300 2
400 ]’; 400 L - —
ss0f y I ' T i [ 1 T . Stop Freq|fi ool Stop Freq|f
| | | | | | | | | 1.000000000 GHz | 20000000000 GHz|
] A A B I —
[Start 30.0 MHz Stop 1.0000 GHz CF Step| [Start 1.000 GHz Stop 20.000 GHz CF Step
[#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| FfRes BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts} | 1.900000000 GHz|
|Auto Auto Man)
e U ol F o U —
N t 915.32 MHz 42,07 dBm N t 1.908 2 GHz 17.08 dBm
N f 17.976 6 GH -36.63 dB
Freq Offset| z m Freq Offset|
0Hz| 0Hz|

usc

STATUS

1
1

usc

sTaTUS

CSE B2 CH9538 VOICE 30M-1G

CSE B2 CH9538 VOICE 1G-20G
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B8 Keysight Spectrum Analyzer - Swept SA == B3 Keysight Spectrum Analyz l=te-
[ ® [sa & [_sensean] ALIGN AUTO __[08:55:50 AMJun 19, 2021 RE [ SENSEANT [ AIGNAUTO  [12:42:03PMJun 15,2021
#Avg Type: RMS macz’Tz 3456 q y ] #Avg Type: RMS TRACE[1 2345 6 q y
Fas Trig: Free Run R Fast Trig: Free Run
Fosiniow * #Atten: 2008 DErT/ANNNNN Pogtow ™ #Atten: 20 4B oeTlA NNNN N
Auto Tune| Auto Tune|
Ref Offset 21 dB Mkr1 845.87 MHz| Ref Offset21 dB Mkr2 18.893 5 GHZ]
{98l __Ref 30.00 dBm -41.67 dBm 19gBidn__Ref 30.00 dBm -36.00 dBm
1
» Center Freq|f > Center Freq|f|
10 515000000 MHz 10. GHz
0. o
0o StartFreq| 0o StartFreq|
no 30.000000 MHz| 20 5 1 GHz
-30.0 -300 &
1 v
400 ¢ 400 - b ——
s00f T = | I I [ | Stop Freqf 00 — - Stop Freq|f
| | | | | | | | 1.000000000 GHz | 20000000000 GHz|
7 [ [ 1 1 \
[Start 30.0 MHz Stop 1.0000 GHz CF Step)| [Start 1.000 GHz Stop 20.000 GHz CF Step
[#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| FfRes BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts} | 1.900000000 GHz|
| x ] Aute Man Y | FUNCTION | FUNCTION WIDTH| pute Man
N 845,87 MHz 4167 dBm N 1.8531 GHz 17.47 dBm
N f 18.893 5 GH -36.00 dB;
Freq Offset| z m Freq Offset|
| 0Hz] | 0Hz|
1 ]
1 - 1 -
2 v < 0 v
use sTaTus| sc. status
B Keysight Spectrum Analyzer - Swept SA [ | B Keysight Spectrum Analyzer - Swept SA [EREEE= |
[ & Jsoa i T sensean] ALIGN AUTO __[08:57:09 AMJun 19, 2021 R Ac | SENSEANT] [ ALIGN AUTO _[12:44:35 PMJun 19,2021
) #Avg Type: RMS TRACE[1 23456 Frequency . #Avg Type: RMS Tacel173455| Freauency
o = anv SeTA NI TR T it 20 a8 s
eromectat b Mkr1 968.80 MHZ[  AutoTune et Omecta1 aB Mkr2 18.839 1 GHz|| ~ AutoTune
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#Avg Type: RMS TRACE[1 2345 6 Frequency ] #Avg Type: RMS TRACE[1 2345 6 Frequency
PNO: Fast 5o 111 TYPE|MWWAMAK PNO Fast <3 Trig: Free Run |
IFGaim:Low __ #A OETIANNNNN IFGainiLow © #Atten: 20 dB oETANNNNN
eromect21 MKr1 869.89 MHZ[ ~ AutoTune et Omecta1 aB MKkr2 17.350 3 GHz|| ~ AuteTune
1L%g idiv__Ref 30.00 dBm -42.09 dBm| 1L%gsmlv Ref 30.00 dBm -36.39 dBm)|
1
. Center Freq| Center Freq|
0 515000000 MHz [ GHz
0. oo
100 StartFreq| 100 StartFreq(f
20 30.000000 MHz 200 5 1 GHz|
: E 42
30.0 .1 300 ; ' -
-40.0 - — — -400 1 - ——— - - -
P e T - " T T i ) T T Stop Freq| 00 Stop Freq|
| | | | | | | | 1.000000000 GHz| 18.000000000 GHz,
o I N A A
Start 30.0 MHz Stop 1.0000 GHz| CF Step Start 1.000 GHz Stop 18.000 GHz| CF Step|
[#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) 97.000000 MHz| [#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500.0 ms (30001 pts) | 1700000000 GHz
Aute Man [ v | FUNCTION | FUNCTIONWIDTH] __FUNCTIONVALUE | pute Man
N 3 869.89 MHz. 42,09 dBm N 17620 GHz 18.45 dBm
FreqOffset N f 17.350 3 GHz -36.39 dBm FreqOffset
0 Hel 0 Hz|

STATUS

sTaTUS

CSE B4 CH1513 VOICE 30M-1G

CSE B4 CH1513 VOICE 1G-18G

Page: 34 of 55



Report No.: 2150946R-E3042110011

D DEKRA

B8 Keysight Spectrum Analyzer - Swept SA == B3 Keysight Spectrum Analyz l=te-
[/ Isie ac [_sensean] ALIGN AUTO __[08:59:51 AMJun 19, 2021 R [ SENSEANT [ AIGNAUTO  [12:38:37 PMJun 19,2021
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